
6   ASTRORIDE SPRINT BIKE - User Manual www.reebokfitness.info   7

SPARE PARTS LIST
KEY NO. DESCRIPTION QTY.

1 M8 Acorn Nut 4
2 M8 Washer 4
3 M8 x 60mm Carriage Bolt 4
4 Front Stabilizer 1
5 Spanner 1
6 Rear Stabilizer 1
7 Left Pedal 1
8 Right Pedal 1
9 Saddle Post 1
10 Handlebar Post 1
11 Handlebar 1
12 M8 x 16mm Screw 2
13 M8 Black Washer 2
14 Allen key with Screwdriver 1
15 M4 x 10mm Screw 8
16 M5 x 30mm Bolt 2
17 M5 Washer 6
18 M5 Nut 2
19 Leveling Cap 2
20 M6 x 25mm Eyebolt 2
21 Frame 1
22 Adjustment Knob 3
23 Sleeve 2
24 Resistance Knob 1
25 Saddle Carriage 1
26 Saddle 1
27 Carriage Cap 1
28 Flywheel 1
29 Flywheel Cover 2
30 Hub 1
31 Sprocket 1
32 Lock Ring 1

KEY NO. DESCRIPTION QTY.

33 M5 x 12mm Screw 6
34 M4 x 20mm Screw 5
35 Right Crank Arm/Sprocket 1
36 Bottom Bracket 1
37 Inner Chain Guard 1
38 Chain 1
39 Outer Chain Guard 1
40 Guard Cover 1
41 9mm x 12mm x 14mm Spacer 1
42 Square Plate 1
43 Stabilizer Cap 2
44 Upper Brake Cap 1
45 Compression Spring 1
46 Square Nut 1
47 Hex Nut 1
48 M6 Acorn Nut 1
49 Brake Pad Assembly 1
50 Brake Bracket 1
51 Isolator 1
52 Water Bottle Holder 1
53 M6 Locknut 2
54 Left Crank Arm 1
55 Crank Cap 2
56 M8 Flange Nut 2
57 M10 Flange Nut 2
58 M10 Washer 2
59 M5 x 10mm Screw 1
60 Sleeve 2
61 Console 1
62 Console Wire with Speed Sensor 1

23

1
1

1

1

3

3
6

8

10

12

5

2

2

2

2

4

7

9

11

14

16
18

19

19

13

15
15

15

15

17

17

20

20

21

60

60

23

26

28

30

32

25

22

22

22

24
27

29

29

31

34

59

34

34

36

38

39
33

33

33

33

35

37

40
41

43
43

46

48
50

52

45

42

44

47

49
51

54

56

56
58

58

53

53

55

55
57

57

61
62


